
Louisiana Clean Water State Revolving Fund Program 

Page | 0  
 

 

0 

  

 

INTENDED USE PLAN 

 

602 NORTH FIFTH STREET 

BATON ROUGE, LA 70802 

www.deq.louisiana.gov/cwsrf 

 

Photo taken by LDEQ CWSRF staff 

 



Louisiana Clean Water State Revolving Fund Program 

Page | 1  
 

 

   

TABLE OF CONTENTS 
 

I. Introduction .................................................................................................................................. 3 

II. State Fiscal Year 2024 Project Funding ............................................................................................ 4 

III. Short and Long Term Goals ........................................................................................................... 13 
[...]
(BIL) {Public Law 117-58}, at least 

10% (i.e. $824,600) but not more 

than 30% (i.e. $2,473,800) of the 

capitalization grant shall be 

provided to the following:  

 Eligible borrower meeting 

affordability criteria 

 Eligible borrower that does not 

meet affordability criteria, but 

o Benefits taxpayers in a 

residential user rate class, 

o Ratepayers would experience 

significant hardship from 

rate increase, 

o Implements a process, 

material, technique, or 

technology to address water 

or energy efficiency goals, 

mitigates stormwater runoff, 

or encourages sustainable 

project planning, design, and 

construction. 

Therefore, the minimum for these 

two combined Additional 

Subsidization requirements would 

be $1,649,200.  LDEQ plans to 

provide additional subsidization in 

the form of principle forgiveness to 

5 applicants to receive $1,675,000.  

All applicants meet both Additional 

Subsidization requirements (i.e. 

meets affordability criteria). 

 LDEQ’s FFY 2023 BIL Supplemental 

Capitalization grants for 

$19,565,000 from the FFY 2022 

allocation and $22,914,000 from the 

FFY 2023 allocation, requires to the 

extent there are eligible projects 

that 10 percent be put towards 

projects that qualify under the 

Green Project Reserve. As well, they 

require that 49% or $9,586,850 of 

the FFY 2022 allocation and 

$11,227,860 of the FFY 2023 

allocation is to be given as 

additional subsidization. In SFY 2024 

LDEQ plans to provide additional 

subsidization in the form of 

principle forgiveness to 20 

applicants to receive $17,200,030.  

See Figure 1. All applicants meet 

both grant’s Additional 

Subsidization requirements (i.e. 

meets affordability criteria). 

Further, CWSRF projects funded in 

SFY 2024, regardless of funding 

source, must pay their workers the 

federal Davis‐Bacon wage rates for 

their job classification, and all iron 

and steel projects used in a project 

for the construction, alteration, 

maintenance or repair of a public 

water system or treatment work are 

produced in the United States  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 5  
      

unless it meets one of the exceptions noted in the Grant Agreement in accordance with the American Iron and Steel requirements. In SFY 2024, 

LDEQ expects to finance at least 24 wastewater and storm water infrastructure and nonpoint source projects for at least $180,305,592. 

 

 

Picture 1 – New UV structure at WWTP 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 6  
      

Figure 1 includes LDEQ’s project funding list, or fundable list. These are the projects that LDEQ may fund in SFY 2024. An expanded Project Priority List can be found in Appendix A. Project ranking criteria can be found in Appendix D.  

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

  Following Projects meet FY21 Base CAP grant subsidy requirement $500,000       $760,000     $0     

1 ^ # BONITA 221938-01 LAG570208 212 

Project will consist of Infiltration/inflow correction 
via CCTV, CIPP, & point repairs.  Manholes will 
also be inspected and lined where necessary.  
Mechanical rehab to 6 Lift stations and repairs to 
influent piping at the lift stations. 

500,000 
FY21 Base &    
FY22 Base 

0.95% 20 500,000 Note 2 YES     8/30/2023 

  Following Projects meet FY22 Base CAP grant subsidy requirement $35,723,000       $2,958,560     $1,300,000     

1 
(split) 

^ # BONITA 221938-01 LAG570208 212 

Project will consist of Infiltration/inflow correction 
via CCTV, CIPP, & point repairs.  Manholes will 
also be inspected and lined where necessary.  
Mechanical rehab to 6 Lift stations and repairs to 
influent piping at the lift stations. 

171,000 
FY21 Base &    
FY22 Base 

0.95% 20 
125,000; 
46,000 

Note 2 
($125K); 
Note 1 
($46K) 

YES     8/30/2023 

2 # Grambling 221058-01 LA0038822 212 
Renovation of multiple existing lift stations and 
gravity system components as well as 
replacement of select force mains 

847,000 FY22 Base 0.95% 20 547,000 Note 2 YES     12/30/2023 

3 
# Lincoln Parish Police 
Jury 

221943-01 
LAG570160; 
LAG570249 

212 

The proposed project includes a consolidation of 
the Blueberry Hills Sewage District and the North 
Chatham Road Area Sewage District.  Both 
WWTPs will be replaced with a single 0.15 MGD 
package plant (located on the site of the North 
Chatham WWTP) with design effluent limits of 10 
mg/L BOD5, 15 mg/L TSS, 200 mg/L fecal coli 
form, and pH of 6-9 to discharge in the same 
location (Moncrief Creek).  A separate blower will 
be installed to permanently operate the screening, 
sludge return, etc. independently from the aeration 
components.  A new lift station and force main are 
also proposed (from the Blueberry Hills WWTP to 
the new WWTP).  Additional piping work will be 
required to reroute existing influent and effluent 
piping to connect to the new WWTP. 

950,000 FY22 Base 0.95% 20 600,000 Note 2 YES     12/30/2023 

4 # LSU Ag Center 221948-01 N/A 319 
Install trash-traps @ two project locations: Capital 
Lakes (2 devices) & Burden Museum & Garden (1 
device) 

400,000 FY22 Base 0.95% 20 400,000 Note 1 NO 400,000 
Green 

Innovative 
9/30/2023 

5 
E- # NEW ORLEANS 
WATER & SEWER 
BOARD 

221092-02 LA0038091 212 

Rehab of existing gravity sewer system including 
manholes and sewer main lines in the Carrollton 
Basin.  Work to include CCTV, point repairs, 
service lateral replacement, CIPP lining, manhole 
rehab (i.e. frame & cover 
adjustments/replacements and manhole 
cementitious liners (partial or full depth). 

31,925,000 FY22 Base 0.95% 20 400,000 Note 2 YES 900,000 
Energy 

Efficiency 
12/30/2023 

6 # Oak Grove 221945-02 LA0043648 212 

Gravity System rehabilitation due to I/I; project 
includes replacement of gravity sewer mains via 
pipe bursting; rehab lift stations; smoke testing & 
video of existing gravity mains. 

480,000 
FY22 Base & 

OSG 
0.95% 20 90,560 & Note 1 YES     12/30/2023 



Louisiana Clean Water State Revolving Fund Program 

Page | 7  
 

 

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

7 # Sikes 221917-01 LAG540647 212 

Proposed project includes complete renovation of 
four lift stations and rehabilitation of gravity sewer 
after smoke testing and/or CCTV inspection.  The 
project also includes the complete replacement of 
the WWTP; the lagoon will be replaced with a new 
0.0245 MGD mechanical plant designed to meet 
effluent limits of 20/20 ml/L BOD5/TSS.  The 
sludge return, screening, etc. will function 
independently from other aeration components; 
therefore an additional blower unit will be installed.  
The WWTP outfall location will remain at the same 
location. 

950,000 
FY22 Base & 

OSG 
0.95% 20 750,000 & Note 1 YES     9/30/2023 

  Following Projects meet FY22 BIL Supplemental subsidy requirement $41,874,512       $9,586,850     $2,000,000     

8 BOGALUSA 221958-01 LA0046515 212 
Influent screw pump repairs and emergency 
auxiliary pump rental until repairs completed 

150,000 FY22 BIL 0.95% 20 150,000   YES     3/30/2024 

9 
CONCORDIA PARISH 
SEWERAGE DISTRICT 
#1 

221966-01 LA0038601 212 

Sewer treatment improvements including 
construction of a facultative lagoon system with 
primary and secondary diffused aeration system, 
insulated cover, baffles, polishing reactor, chlorine 
contact chamber, rehabbed gas chlorine system, 
dredging primary cell, site work and associated 
items.  Tertiary filter shall be decommissioned. 

500,000 FY22 BIL 0.95% 20 500,000   YES     10/30/2023 

10 ELIZABETH 221952-01 LAG560099 212 

Construct new extended aeration WWTP (0.085 
MGD); extend collection system to include approx. 
70 additional residences; upgrade/rehab lift 
stations (replace pumps, controls, etc.) 

1,340,000 FY22 BIL 0.95% 20 1,340,000   YES     9/30/2024 

11 Golden Meadow 221960-01 LAG570634 212 
Sewer Collection extension to Cheramie Lane 
consisting of about 1,100 LF of gravity sewer main 750,000 FY22 BIL 0.95% 20 750,000   YES     9/30/2024 

12 HORNBECK 221227-01 LAG560106 212 

WWTP Replacement, includes abandoning the 
Rock-Reed filter system and replacing with 
mechanical system; No plant capacity expansion; 
existing pond will be used for overflow 

1,500,000 FY22 BIL 0.95% 20 750,000   YES     9/30/2024 

13 LAKE ARTHUR 221954-01 LA0020133 212 

Improvements to the WWTP including disinfection 
replacement (from UV to Chlorine gas) with 
chlorine contact chamber and chlorine storage; 
headworks upgrades (mechanical bar screen, weir 
installation, mud valve & drain pipe, and bridge 
crane), addition of a fixed blade deep mixer, and 
automate control valve for sludge wasting. 

1,250,257 FY22 BIL 0.95% 20 937,725   YES     3/30/2024 

14 MARINGOUIN 221427-01 LA0086771 212 

Rehab existing WWTP final clarifier internal 
equipment including, but not limited to electric 
drive motor, influent baffle, feed well, rake arms 
and supports, etc.  Also, rehab existing 
chlorination/dechlorinateion equipment and 
replace fiberglass shelter.  Remove & Replace 
existing 3 floating aerators. 

800,000 FY22 BIL 0.95% 20 800,000   YES     9/30/2024 

15 MONTGOMERY 221959-01 LA0124745 212 

Abandon non-functioning constructed wetland; 
Upgrade existing facultative lagoon with LEMTEC 
system (including aerators, baffle curtain, floating 
cover, & polishing reactor).  Refurbish chlorination 
and flow monitoring equipment.  Provide new 
sump pump.  Reconstruction of lagoon outlet 
structure.   
Also rehab 5 existing lift stations with new pumps. 

1,606,000 FY22 BIL 0.95% 20 803,000   YES     9/30/2024 



Louisiana Clean Water State Revolving Fund Program 

Page | 8  
 

 

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

16 NATCHITOCHES 221166-01 LA0095222 212 
Proposes to replace the Sibley Lake Lift Station 
Force Main (Highway 1 Bypass Force Main); 20" 
FM, approximately 22,600 LF. 

2,410,000 FY22 BIL 0.95% 20 1,000,000   YES     9/30/2024 

17 
(split) 

E- NEW ORLEANS 
WATER & SEWER 
BOARD 

221093-01 
LA0038091; 
LA0038105 

212 

East Bank WWTP Phase 1: Replace secondary 
clarifiers; new RAS/WAS tank / pumping; 
Electrical upgrades including transformers and 
switches; alternative secondary treatment 
process; evaluate oxygen systems (LOX vs 
VPSA) 
East Bank WWTP Phase 2: Furnish & Install 
secondary cooling and hurricane rated louvers to 
4 MW generator; Backup generator for MCC-1; 
Install flash mixer; rehab existing ash system; 
Install new VSA (oxygen) plant; Add chlorine 
analyzers.  Upgrades to West Bank WWTP 
include: SCADA System Improvements, MCC 
modifications, Sludge thickener system 
replacement, Trickling Filter No. 2 equipment 
replacement, site modifications, replace screening 
and grit conveyance system, disinfection system 
improvements, recirculation pump and control 
modifications, Headworks bar screen 
replacement, etc. Also includes sewer collection 
system rehab. 

23,948,200 FIFO 0.95% 20 0   YES     6/30/2024 

18 
(split) 

NEW ORLEANS 
WATER & SEWER 
BOARD 

221098-01 LA0038091 212 

Installation of about 17,000 residential (5/8"x3/4" 
and 1") Advanced Metering Infrastructure (AMI) 
and associated leak detection software. 
This projects represents about 12% of the 
SWBNO customers. 

2,000,000 
FY22 BIL &      
FY23 BIL 

0.95% 20 506,125   YES 2,000,000 
Water 

Efficiency 
9/30/2024 

19 
St. Landry Parish 
Government 

221951-01 LAG570638 212 
Sewer Expansion includes new collection system, 
new pump station, and upgrade to existing WWTP 
to add approximately 61 customers 

2,320,055 FY22 BIL 0.95% 20 1,750,000   YES     9/30/2024 

20 SUNSET 221964-01 LA0038628 212 

Phase 1 of the project includes dredging the 
existing pond (of up to 24" of accumulated sludge) 
in order to return pond to original cross-section / 
capacity. 
Phase 2 includes rehabilitation to the WWTP by 
retrofitting facility with LemTec Biological 
Treatment Process which includes dividing the 
pond using a hydraulic baffling system; installing a 
LemTec modular cover over a portion of the pond, 
adding aerators in the partial mix cells, 
constructing a LemTec Polishing Reactor, 
replacing existing UV disinfection, rehab effluent 
pump station, and install a new diesel generator.  
Phase 2 of the project is intended to be co-funded 
with Water Sector funds. 

3,300,000 FY22 BIL 0.95% 20 300,000   YES     12/31/2024 

  Following Projects meet FY23 BIL Supplemental subsidy requirement $56,085,507       $7,613,180     $3,000,000     

21 CLAYTON 221291-01 LA0044644   

Rehab WWTP (ADF=0.133 MGD): replace 
polymer system, aerators; rehab traveling bridge 
sand filter and backwash pump station, chlorine 
disinfection system; install emergency generator;  
Rehab Lift Stations: Loomis, Shady Lane, & Town 
Hall (includes wet well lining and generator) 

1,727,000 FY23 BIL 0.95% 20 1,727,000   YES     12/30/2024 



Louisiana Clean Water State Revolving Fund Program 

Page | 9  
 

 

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

22 JENNINGS 221961-01 LA0041769 212 

Upgrade existing WWTP; Increase capacity to 3.0 
MGD with the ability to consistently meet 10 mg/L 
BOD & TSS, but capability to modify to meet 5 
mg/l for BOD / TSS as well as Nitrogen and 
Phosphorus removal.  WWTP will have a large 
wet weather equalization to handle large flows.  
Other WWTP improvements include new 
headworks, SBRs, chlorine contact chamber, and 
modifications to existing pumps stations and 
sludge dewatering facilities. 

13,400,000 
FY23 BIL &        

FIFO 
0.95% 20 1,000,000   YES     12/30/2024 

23 
(split) 

E- LAKE CHARLES 221215-03 LA0118770 212 

Modifications to Treatment Plants A,B,C and D 
and associated collection and transmission 
systems.  This will include rehabilitation of a 
majority of the infrastructure and equipment at 
Plant A and construction of a new Plant BC and 
upgrade and expansion  

10,000,000 FIFO 0.95% 20 0   YES     12/30/2023 

17 
(split) 

E- NEW ORLEANS 
WATER & SEWER 
BOARD 

221093-01 
LA0038091; 
LA0038105 

212 

East Bank WWTP Phase 1: Replace secondary 
clarifiers; new RAS/WAS tank / pumping; 
Electrical upgrades including transformers and 
switches; alternative secondary treatment 
process; evaluate oxygen systems (LOX vs 
VPSA) 
East Bank WWTP Phase 2: Furnish & Install 
secondary cooling and hurricane rated louvers to 
4 MW generator; Backup generator for MCC-1; 
Install flash mixer; rehab existing ash system; 
Install new VSA (oxygen) plant; Add chlorine 
analyzers.  Upgrades to West Bank WWTP 
include: SCADA System Improvements, MCC 
modifications, Sludge thickener system 
replacement, Trickling Filter No. 2 equipment 
replacement, site modifications, replace screening 
and grit conveyance system, disinfection system 
improvements, recirculation pump and control 
modifications, Headworks bar screen 
replacement, etc. Also includes sewer collection 
system rehab. 

15,000,000 FIFO 0.95% 20 0   YES     6/30/2024 

18 
(split) 

NEW ORLEANS 
WATER & SEWER 
BOARD 

221098-01 LA0038091 212 

Installation of about 17,000 residential (5/8"x3/4" 
and 1") Advanced Metering Infrastructure (AMI) 
and associated leak detection software. 
This projects represents about 12% of the 
SWBNO customers. 

3,000,000 
FY22 BIL &      
FY23 BIL 

0.95% 20 0   YES 3,000,000 
Water 

Efficiency 
9/30/2024 

24 OLLA 221916-01 LA0032379 212 

Construction of facultative, aerated lagoon within 
existing oxidation pond.  Existing pond to be 
dredged, and new interior baffles installed.  New 
equipment to include a floating insulated cover, 
baffles, mixing system, primary aeration system 
with pad, polishing reactor with secondary 
aeration system, and associated electrical, piping, 
and related items. 

2,000,000 FY23 BIL 0.95% 20 1,300,000   YES     9/30/2024 

25 SICILY ISLAND 221331-01 LA0063533 212 
Inner Pond wall levee repair; Aeration Upgrade; 
Replace pond curtains; chlorine apparatus 
improvements. 

766,180 FY23 BIL 0.95% 20 766,180   YES     12/30/2024 

26 
St. Landry Parish 
Government 

221949-01 N/A 319 
Roadway ditch excavation to facilitate proper 
drainage 500,000 FY23 BIL 0.95% 20 500,000   YES     12/30/2024 



Louisiana Clean Water State Revolving Fund Program 

Page | 10  
 

 

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

27 URANIA 221286-01 LA0040991 212 

Install new 0.35 MGD WWTP (replacement) with 
precast concrete basin and new 200 kW generator 
at the WWTP; five new generators at each lift 
station.  Effluent limits to remain 30 mg/L BOD5 & 
30 mg/L TSS with same discharge location 

4,330,000 FY23 BIL 0.95% 20 1,300,000   YES     9/30/2024 

28 VIDALIA 221955-01 LA0032794 212 

Upgrade 2 existing lift stations (Azalea St. & 
Treatment Pond); install a new pump stations; 
upgrade aeration at the treatment pond. 
Azalea St. LS - needs to be doubled in size to 
handle increase flows during high river levels. 
New Azalea St. Emergency pump station & FM. 
Treatment Pond LS - needs upgrades to handle 
high flows & a generator 
Pond Aeration to replace 8 aerators with low 
pressure, high-volume aeration, which will also 
reduce electricity consumption 

4,562,327 FY23 BIL 0.95% 20 500,000   YES     9/30/2024 

29 WILSON 221965-01 LAG570357 212 

Replace/Reconstruct all 3 Lift Stations; Rehab 
WWTP by installing new surface aerators, 
dredging pond, upgrading electrical systems, and 
general site/civil improvements including security 
fencing. 

800,000 FY23 BIL 0.95% 20 520,000   YES     9/30/2024 

  Following Projects meet FY23 Base CAP grant subsidy requirement $41,600,000       $1,675,000     $0     

30 AMITE CITY 221081-02 LA003843 212 

Construct new Regional WWP for consolidation of 
Amite, Kentwood, Tangipahoa, Roseland, 
Independence, Tickfaw and unincorporated area 
of Tangipahoa Parish.  The Regional WWTP will 
consists of headworks (screening), nutrient 
removal (anoxic tank), aerobic basin oxidation 
ditch, sludge handling (digestion, dewatering, 
treatment, & containment), filtration and 
chlorination/dechlorination, control building, 
laboratory, warehouse, and ancillary facilities. 

21,400,000 FY23 Base 0.95% 20 500,000 Note 2 YES     3/30/2024 

31 DELCAMBRE 221681-01 LA0033251 212 

Wastewater Treatment Facility Upgrade including 
new headworks with mechanical screen, grit 
removal, splitter box; new SBR with aerated 
sludge holding basin, new controls, new sludge 
drying beds; new UV disinfection system.  Existing 
pond will become wet weather equalization. 

3,300,000 FY23 Base 0.95% 20 175,000 Note 1 YES     3/30/2024 

32 JEANERETTE 221607-01 LA0040193 212 

New headworks with mechanical screen, new grit 
removal, new parallel SBR, new disinfection 
facilities, new aerated sludge holding basin, new 
sludge drying beds, new equalization basin, new 
effluent pump station and influent pump station 
modifications.  New plant located on a higher 
elevation to address 100-yr flood elevation.  Also, 
new access road. 

4,400,000 FY23 Base 0.95% 20 500,000 Note 1 YES     3/30/2024 

23 
(split) 

E- LAKE CHARLES 221215-03 LA0118770 212 

Modifications to Treatment Plants A,B,C and D 
and associated collection and transmission 
systems.  This will include rehabilitation of a 
majority of the infrastructure and equipment at 
Plant A and construction of a new Plant BC and 
upgrade and expansion  

10,000,000 FIFO 0.95% 20 0   YES     12/30/2023 



Louisiana Clean Water State Revolving Fund Program 

Page | 11  
 

 

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

33 NEW IBERIA 221317-01 LA0120201 212 

Upgrade existing PS D7 with new (4th) 2,100 gpm 
pump with VFD drive; replace one existing pump 
with new 2,100 gpm pump; Upgrade electrical to 
480 volt; Replace emergency generator (~250 kw) 
@ PS D4; Construct new 16" FM (to flow to 
Sucrose WWTP; ~13,500 LF) and install magnetic 
flow meter 

2,500,000 FY23 Base 0.95% 20 500,000 Note 2 YES     3/30/2024 

  Following Projects Funded via available FIFO funds $61,123,575       $0     $0     

34 ALBANY 221957-01 LA0083810 212 

Sewer Expansion Project along LA 43: Install 
about 4,000 LF of 8" gravity line along Hwy LA 43 
and tie-in to existing 8" gravity sewer.  Upgrade 
existing lift station pumps at Charles King Rd.   
Install about 2,500 LF of 8" gravity sewer along 
Prokop Rd; New Lift Station with about 2,500 LF 
of 4" FM to discharge at existing lift station.   
Install 2 new aerators at WWTP. 

1,200,000 FIFO 0.95% 20 0   NO     8/30/2024 

35 BOSSIER CITY 221105-01 LA0053716 212 

SSO Correction: Install new Pump Station and 12" 
FM down Shady Grove to Red River WWTP.  This 
will intercept and relieve loads on existing Shady 
Grove and Bellaire pump stations.  The sewer 
shed experiences SSO events because of the 
overloading and have been validated based on 
hydraulic modeling. 
OSDS Consolidation: This project will also enable 
Plantation Trace MHP to consolidate into Bossier 
City system.  The MHP currently has mini-
treatment systems for each residence. 

5,000,000 FIFO 0.95% 20 0 &   YES     3/30/2024 

36 
CADDO-BOSSIER 
PORT COMMISSION 

221950-01 LA0053716 212 

Caddo-Bossier Port Commission consolidation to 
City of Bossier City Red River WWTP; project 
includes approx. 4,850 LF of 20" directionally 
drilled sewer force main under Red River and 
about 200 LF of 18" DI force main over the Caddo 
Levee system. 

6,500,000 FIFO 0.95% 20 0   NO     6/30/2023 

37 KENNER 221861-01 LA0066800 212 

Replace existing Lift Stations at 25th & Helena St. 
and 25th & Salem St; Rehab existing lift station at 
Jackson St.  The improvements include new 
pumps, discharge piping, control panel with 
generator hookup and pump outs for each LS.  
These LS improvements will help eliminate 
overflows during wet weather conditions. 

4,000,000 FIFO 0.95% 20 0 &   YES     9/30/2024 

38 Opelousas 221198-01 LA0036404 212 

Project consists of upgrades to existing 3.3 MGD 
WWTP and collection system as follows: New 
Headworks, replacement of aeration piping (in 
aeration basin & sludge digester), blowers, valves, 
clarifier equipment, rehab filters and add new 
tertiary filter, rehab sludge pump station, upgrade 
gates, grating, handrails, etc., site wide electrical 
upgrades including replacing generator, rehab 
operations building, new admin building, etc. 

25,000,000 FIFO 0.95% 20 0   YES     9/30/2023 

39 Pointe Coupee SD1 221946-01 
LA0088528; 
LAG570185; 
LAG570304 

212 

Regional Consolidation project: abandon Sewer 
District 3A (Delta Place) and Sewer District 6 
(Mandela) treatment plants and install interceptor 
sewer to transfer flows to Sewer District 1 
oxidation pond.  Restore oxidation pond to original 

1,321,000 FIFO 0.95% 20 0   YES     5/31/2023 



Louisiana Clean Water State Revolving Fund Program 

Page | 12  
 

 

 Figure 1: List of Projects to be Funded, SFY2024         Additional Subsidy Green Project Reserve   

# Recipient 
Loan 

Number 

LPDES 
Permit 

Number 
Type Project Description 

 Total 
Assistance  

Funding 
Source(s) 

Requirements 

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Congressi
onal or 

Statutory 

Disadva
ntaged 
Commu

nity 

Amount Category 

Estimated 
Binding 

Commitmen
t Date 

design capacity.  Rehab 3A & 6 pump stations 
and manifold force main. 

40 SLIDELL 221146-01 LA0047180 212 

Rehab 3 lift stations (including, but not limited to: 
new pumps, discharge piping, control panels, 
emergency pump outs, etc.) within disadvantaged 
areas.  These improvements will help eliminate 
SSO during wet weather events.  Project also 
includes lining about 190 sewer manholes. 

4,500,000 FIFO 0.95% 20 0 &   YES     6/30/2024 

41 
ST. JOHN THE 
BAPTIST 

221657-02 
LA0064092; 
LA0069868; 
LA0079596 

212 

Rehab 3 existing Lift Stations: Cambridge LS#2, 
Cambridge LS#3 (both in LaPlace area) and Ned 
Duhe LS (in Garyville area). 3,602,575 FIFO 0.95% 20 0   YES     3/30/2024 

42 SCOTT 221963-01 LA0034495 212 

Project includes upgrading sewer LS & FM to 
serve development / expansions. 
Project has four phases: 
1-New Lions Club Pump Station = new triplex 
submersible pump station w/ 12' diameter wetwell 
2-New Force Main = new 14" PVC force main 
(which will parallel existing 10" FM) connected to 
new Lions Club Pump Station 
3-New Force Main = new 10" PVC force main 
connected to Apollo Rd PS (upgrade of existing 6" 
FM) 
4-New Force Main = new 10" PVC force main 
connected to JB Rd PS (upgrade of existing 6" 
FM) 

3,000,000 FIFO 0.95% 20 0   YES     3/30/2024 

43 ST. TAMMANY PARISH 221956-01 LA0123269 212 

Goodbee area expansion; construct phased 
700,000 gpd WWTP, but only construct phase 1 
(350,000 gpd) treatment train until population 
growth reaches need for second phase. 

7,000,000 FIFO 0.95% 20 0   NO     8/30/2024 

  TOTAL         $236,906,594        $22,593,590      $6,300,000      

 NOTE:           Note 1: Congressional Add Sub Authority  

 ^2021 CAP Grant subsidy project   Note 2: Statutory (CWA) Add Sub Authority  

 #2022 CAP Grant subsidy project        

 +2023 CAP Grant subsidy project FIFO First In, First Out     

 E- = Equivalency Project        

 &=>combined funding with OSG program $589,440   FY22 OSG           

 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 13  
      

IV. Short and Long Term Goals 
 

LDEQ has developed short‐ and long‐term goals for its CWSRF program. The short‐term goals reflect goals for the SFY 2024. 
 

Short‐Term Goals 

 Goal: Fund green infrastructure, water and energy efficiency and 

environmentally innovative projects in an amount that is at least 

ten percent of the capitalization grant. 

Congress has also mandated that not less than 10 percent of each 

capitalization grant be allocated towards “Green Project Reserve” 
[...]
LDEQ and US EPA. The OA describes the mutual obligations between EPA and LDEQ, and through a Memorandum of 

Understanding. The purpose of the OA is to provide a framework of procedures to be followed in the management 

and administration of the CWSRF. The OA was last updated on March 27, 2017.  

 

The OA addresses our commitment to key CWSRF requirements, including:  

o 602(a) Environmental Reviews: The CWSRF will conduct environmental reviews according to the State 

Environmental Review Process developed for the SRF  

o 603(b)(3) Binding Commitments (defined as a loan agreement): The CWSRF will enter into binding 

commitments for 120 percent of each quarterly grant payment within one year of receipt of the payment. 

o 602(b)(4) Expeditious and Timely Expenditures: The CWSRF will expend all funds in the CWSRF in a timely 

manner. 

 

Federal Requirements 
 

Many federal requirements apply in an amount equal to the capitalization grant. These requirements are: 

o Single Audit Act (OMB A‐133) 

o Disadvantaged Business Enterprise compliance (DBE) 

o Federal environmental crosscutters 

o Federal Funding Accountability and Transparency Act (FFATA) reporting 

o A/E Procurement 



Louisiana Clean Water State Revolving Fund Program 

Page | 26  
 

 

o Signage Requirements 

o BABA 

 

In SFY 2024 for the FFY 2023 Base Grant, FFY 2022 & FFY 2023 BIL Grants, LDEQ has selected 2 borrowers, and 3 

projects to receive $63,948,200 to comply with these WRRDA requirements. See Figure 1.   

 

This borrower will: 

 

o Demonstrate compliance with the federal environmental crosscutting authorities during the environmental 

review and project planning stage. 

o Follow the EPA Office of Small Business Programs guidelines for encouraging disadvantaged businesses to 

participate during the bidding process. 

o Report on executive compensation as outlined in the Federal Funding Accountability and Transparency Act. 

o Submit Single Audit reports in all years when disbursements of federal funds (both CWSRF and non‐CWSRF 

federal funds) are greater than $750,000. These recipients will be informed of the requirements. LDEQ will 

maintain records of their compliance in the project files. 

o Follow the EPA memorandum on guidelines for enhancing public awareness for SRF Assistance 

o BABA 

o Signage 

 

Note: For all BIL funded Subsidy projects they will be required to meet the BIL signage requirements as well.  

 

American Iron and Steel (AIS)  
 

All section 212 projects funded in whole or in part by the CWSRF must comply with the AIS requirements.  To ensure 

compliance with these requirements, LDEQ will review manufacturer material certification letters for all iron and steel 

products implemented into a construction project.  LDEQ will provide the assistance recipients with the specific AIS 

contract language that is to be included in the bid specification and/or contract documents. 

 

Build America, Buy America (BABA) 
 

According to the Infrastructure Investment and Jobs Act {Public Law 117-58}, Recipients of an award of Federal 
financial assistance from a program for infrastructure are hereby notified that none of the funds provided under this 
award may be used for a project for infrastructure unless: (1) all iron and steel used in the project are produced in the 
United States--this means all manufacturing processes, from the initial melting stage through the application of 
coatings, occurred in the United States; (2) all manufactured products used in the project are produced in the United 
States—this means the manufactured product was manufactured in the United States; and the cost of the 
components of the manufactured product that are mined, produced, or manufactured in the United States is greater 
than 55 percent of the total cost of all components of the manufactured product, unless another standard for 
determining the minimum amount of domestic content of the manufactured product has been established under 
applicable law or regulation; and (3) all construction materials are manufactured in the United States—this means 
that all manufacturing processes for the construction material occurred in the United States. The Buy America 
preference only applies to articles, materials, and supplies that are consumed in, incorporated into, or affixed to an 
infrastructure project.  For additional information (including published waivers), please see the EPA website: 
https://www.epa.gov/cwsrf/build-america-buy-america-baba
 

https://www.epa.gov/cwsrf/build-america-buy-america-baba


Louisiana Clean Water State Revolving Fund Program 

Page | 27  
 

 

Davis‐Bacon Wage Rates 
 

All grant funding being applied for in this IUP requires the application of Davis‐Bacon prevailing wage rates to all 

treatment works projects funded in whole or in part by the CWSRF. The Davis‐Bacon requirements do not apply to 

nonpoint source or decentralized wastewater treatment projects. Davis‐Bacon applies to construction contracts over 

$2,000 and their subcontractors (regardless of the subcontract amount). To ensure compliance with these 

requirements, LDEQ will confirm that the correct wage determinations are being included in the bid specifications 

and/or construction contracts. LDEQ will also provide assistance recipients with the specific EPA Davis‐Bacon contract 

language that is to be included in bid specifications and/or contracts.  

 

Cost and Effectiveness 
 

All assistance recipients must comply with the Cost and Effectiveness analysis.  To ensure compliance with this 

requirement, LDEQ CWSRF has updated the plans and specifications guidance to include a required signed 

certification from the loan recipient and/or consulting engineer.  No construction project will be allowed to 

commence until this signed certification is received. 

 

Audits and Reporting 
 

The LDEQ CWSRF is committed to transparency and accountability. To that end, program information, Intended Use 

Plans, Annual Reports, and other program materials are posted on the SRF website: www.deq.louisiana.gov/cwsrf. 

 

An independent audit is conducted annually by the Louisiana Legislative Auditor’s office. Project milestones and 

information are reported through EPA’s Clean Water Benefits Reporting database. The LDEQ CWSRF commits to 

entering benefits information on all projects into CBR by the end of the quarter in which the assistance agreement is 

signed. 

VIII. Public Review and Comment 
 

A copy of the IUP will be made available for public review and comment following submittal to EPA Region VI.  

Any comments received will be duly considered and will be provided to EPA.  Any necessary changes will be 

incorporated into an updated IUP at a later date. 

 

 

http://www.deq.louisiana.gov/cwsrf


Louisiana Clean Water State Revolving Fund Program 

 

Page | 28  
   
   

 

Exhibits and Attachments 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 29  
  
  
  

EXHIBIT 1: SFY 2023 PROJECT PRIORITY LIST 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 30  
      

SFY 2024 Project Priority List 
Priority List 5/1/2023 through 6/30/2023 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

Fundable           
 

           

LAKE CHARLES 221215-03 CWSRF 126 Yes 23,700,000 20,000,000 0 0 No 212 

Modifications to existing 
Treatment Plant D and associated 
collection and transmission 
systems.  This will include 
rehabilitation of the treatment 
plant, collection system, and 
transmission system as well as 
develop a diversion to alleviate 
capacity cons 

0 0 0 20,000,000 0 0 0 0 0 0 0 

Golden 
Meadow 

221960-01 CWSRF 122 Yes 750,000 750,000 750,000 0 No 212 

Sewer Collection extension to 
Cheramie Lane consisting of 
about 1,100 LF of gravity sewer 
main 

0 0 0 0 750,000 0 0 0 0 0 0 

DELCAMBRE 221681-01 CWSRF 101 Yes 8,960,000 3,300,000 175,000 0 No 212 

Wastewater Treatment Facility 
Upgrade including new 
headworks with mechanical 
screen, grit removal, splitter box; 
new SBR with aerated sludge 
holding basin, new controls, new 
sludge drying beds; new UV 
disinfection system.  Exisiting 
pond will become wet weather 
equalization. 

0 3,300,000 0 0 0 0 0 0 0 0 0 

Sikes 221947-01 
CWSRF + 

OSG 
93 Yes 950,000 750,000 750,000 0 No 212 

Proposed project includes 
complete renovation of four lift 
stations and rehabilitation of 
gravity sewer after smoke testing 
and/or CCTV inspection.  The 
project also includes the 
complete replacement of the 
WWTP; the lagoon will be 
replaced with a new 0.0245 MGD 
mechanical plant designed to 
meet effluent limits of 20/20 ml/L 
BOD5/TSS.  The sludge return, 
screening, etc. will function 
independently from other 
aeration components; therefore 
an additional blower unit will be 
installed.  The WWTP outfall 
location will remain at the same 
location. 

0 322,500 0 427,500 0 0 0 0 0 0 0 

JENNINGS 221961-01 CWSRF 75 Yes 13,400,000 13,400,000 1,000,000 0 No 212 

Upgrade existing WWTP; Increase 
capacity to 3.0 MGD with the 
ability to consistently meet 10 
mg/L BOD & TSS, but capability to 
modify to meet 5 mg/l for BOD / 
TSS as well as Nitrogen and 
Phosphorus removal.  WWTP will 
have a large wet weather 
equalization to handle large 
flows.  Other WWTP 
improvements include new 
headworks, SBRs, chlorine 
contact chamber, and 
modifications to existing pumps 
stations and sludge dewatering 
facilities. 

0 13,400,000 0 0 0 0 0 0 0 0 0 

WILSON 221965-01 CWSRF 75 Yes 800,000 800,000 520,000 0 Yes 212 

Replace/Reconstruct all 3 Lift 
Stations; Rehab WWTP by 
installing new surface aerators, 
dredging pond, upgrading 
electrical systems, and general 
site/civil improvements including 
security fencing. 

0 248,000 0 552,000 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 31  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

NATCHITOCHES 221166-01 CWSRF 60 Yes 2,410,000 2,410,000 1,000,000 0 No 212 

Proposes to replace the Sibley 
Lake Lift Station Force Main 
(Highway 1 Bypass Force Main); 
20" FM, approximately 22,600 LF. 

0 0 0 2,410,000 0 0 0 0 0 0 0 

NEW ORLEANS 
WATER & 
SEWER BOARD 

221093-01 CWSRF 58 Yes 23,948,200 38,948,200 0 0 Yes 212 

Phase 1: Replace secondary 
clarifiers; new RAS/WAS tank / 
pumping; Electrical upgrades 
including transformers and 
switches; alternative secondary 
treatment process; evaluate 
oxygen systems (LOX vs VPSA) 
Phase 2: Furnish & Install 
secondary cooling and hurricane 
rated louvers to 4 MW generator; 
Backup generator for MCC-1; 
Install flash mixer; rehab existing 
ash system; Install new VSA 
(oxygen) plant; Add chlorine 
analyzers 

38,948,200 0 0 0 0 0 0 0 0 0 0 

NEW ORLEANS 
WATER & 
SEWER BOARD 

221094-01 CWSRF 58 Yes 15,000,000 0 0 0 Yes 212 

Upgrades to West Bank WWTP 
include: SCADA System 
Improvements, MCC 
modifications, Sludge thickener 
system replacement, Trickling 
Filter No. 2 equipment 
replacement, site modifications, 
replace screening and grit 
conveyance system, disinfection 
system improvements, 
recirculation pump and control 
modifications, Headworks bar 
screen replacement, etc. Also 
includes sewer collection system 
rehab. 

0 0 0 0 0 0 0 0 0 0 0 

NEW ORLEANS 
WATER & 
SEWER BOARD 

221098-01 CWSRF 58 Yes 5,000,000 5,000,000 506,125 5,000,000 Yes 212 

Installation of about 17,000 
residential (5/8"x3/4" and 1") 
Advanced Metering Infrastructure 
(AMI) and associated leak 
detection software. 
This projects represents about 
12% of the SWBNO customers. 

0 0 0 0 0 0 0 0 0 5,000,000 0 

ST. JOHN THE 
BAPTIST 

221657-02 CWSRF 58 Yes 3,748,415 3,602,575 0 0 No 212 

Rehab 3 existing Lift Stations: 
Cambridge LS#2, Cambridge LS#3 
(both in LaPlace area) and Ned 
Duhe LS (in Garyville area). 

0 0 0 3,602,575 0 0 0 0 0 0 0 

NEW ORLEANS 
WATER & 
SEWER BOARD 

221092-02 CWSRF 56 No 31,524,932 31,925,000 400,000 900,000 Yes 212 

Rehab of existing gravity sewer 
system including manholes and 
sewer main lines in the Carrollton 
Basin.  Work to include CCTV, 
point repairs, service lateral 
replacement, CIPP lining, 
manhole rehab (i.e. frame & 
cover adjustments/replacements 
and manhole cementitious liners 
(partial or full depth). 

0 0 0 31,925,000 0 0 0 0 0 0 0 

BOGALUSA 221958-01 CWSRF 55 Yes 150,000 150,000 150,000 0 Yes 212 
Influent screw pump repairs and 
emergency auxiliary pump rental 
until repairs completed 

0 150,000 0 0 0 0 0 0 0 0 0 

BONITA 221938-01 CWSRF 55 Yes 3,198,000 625,000 625,000 0 No 212 

Project will consist of 
Infiltration/inflow correction via 
CCTV, CIPP, & point repairs.  
Manholes will also be inspected 
and lined where necessary.  
Mechanical rehab to 6 Lift 
stations and repairs to influent 
piping at the lift stations. 

0 125,000 18,750 481,250 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 32  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

CLAYTON 221291-01 CWSRF 55 Yes 1,727,000 1,727,000 1,727,000 0 No 212 

Rehab WWTP (ADF=0.133 MGD): 
replace polymer system, aerators; 
rehab traveling bridge sand filter 
and backwash pump station, 
chlorine disinfection system; 
install emergency generator;  
Rehab Lift Stations: Loomis, 
Shady Lane, & Town Hall 
(includes wet well lining and 
generator) 

0 1,727,000 0 0 0 0 0 0 0 0 0 

LAKE ARTHUR 221954-01 CWSRF 55 Yes 1,250,257 1,250,257 937,725 0 No 212 

Improvements to the WWTP 
including disinfection 
replacement (from UV to Chlorine 
gas) with chlorine contact 
chamber and chlorine storage; 
headworks upgrades (mechanical 
bar screen, weir installation, mud 
valve & drain pipe, and bridge 
crane), addition of a fixed blade 
deep mixer, and automate 
control valve for sludge wasting. 

0 1,250,257 0 0 0 0 0 0 0 0 0 

Lincoln Parish 
Police Jury 

221943-01 CWSRF 55 Yes 1,600,000 950,000 600,000 0 No 212 

The proposed project includes a 
consolidation of the Blueberry 
Hills Sewage District and the 
North Chatham Road Area 
Sewage District.  Both WWTPs 
will be replaced with a single 0.15 
MGD package plant (located on 
the site of the North Chatham 
WWTP) with design effluent limits 
of 10 mg/L BOD5, 15 mg/L TSS, 
200 mg/L fecal coli form, and pH 
of 6-9 to discharge in the same 
location (Moncrief Creek).  A 
separate blower will be installed 
to permanently operate the 
screening, sludge return, etc. 
independently from the aeration 
components.  A new lift station 
and force main are also proposed 
(from the Blueberry Hills WWTP 
to the new WWTP).  Additional 
piping work will be required to 
reroute existing influent and 
effluent piping to connect to the 
new WWTP. 

0 209,000 0 0 0 741,000 0 0 0 0 0 

MONTGOMERY 221959-01 CWSRF 55 Yes 1,606,000 1,606,000 803,000 0 No 212 

Abandon non-functioning 
constructed wetland; Upgrade 
existing facultative lagoon with 
LEMTEC system (including 
aerators, baffle curtain, floating 
cover, & polishing reactor).  
Refurbish chlorination and flow 
monitoring equipment.  Provide 
new sump pump.  Reconstruction 
of lagoon outlet structure.   
Also rehab 5 existing lift stations 
with new pumps. 

0 1,252,680 0 353,320 0 0 0 0 0 0 0 

NEW IBERIA 221317-01 CWSRF 55 Yes 4,650,000 2,500,000 500,000 0 No 212 

Upgrade existing PS D7 with new 
(4th) 2,100 gpm pump with VFD 
drive; replace one existing pump 
with new 2,100 gpm pump; 
Upgrade electrical to 480 volt; 
Replace emergency generator 
(~250 kw) @ PS D4; Construct 
new 16" FM (to flow to Sucrose 
WWTP; ~13,500 LF) and install 
magnetic flow meter 

0 0 0 2,500,000 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 33  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

OPELOUSAS 221198-01 CWSRF 55 Yes 25,000,000 25,000,000 0 0 Yes 212 

Project consists of upgrades to 
existing 3.3 MGD WWTP and 
collection system as follows: New 
Headworks, replacement of 
aeration piping (in aeration basin 
& sludge digester), blowers, 
valves, clarifier equipment, rehab 
filters and add new tertiary filter, 
rehab sludge pump station, 
upgrade gates, grating, handrails, 
etc., site wide electrical upgrades 
including replacing generator, 
rehab operations building, new 
admin building, etc. 

0 14,500,000 0 10,500,000 0 0 0 0 0 0 0 

SCOTT 221963-01 CWSRF 55 Yes 3,497,269 3,000,000 0 0 No 212 

Project includes upgrading sewer 
LS & FM to serve development / 
expansions. 
Project has four phases: 
1-New Lions Club Pump Station = 
new triplex submersible pump 
station w/ 12' diameter wetwell 
2-New Force Main = new 14" PVC 
force main (which will parallel 
existing 10" FM) connected to 
new Lions Club Pump Station 
3-New Force Main = new 10" PVC 
force main connected to Apollo 
Rd PS (upgrade of existing 6" FM) 
4-New Force Main = new 10" PVC 
force main connected to JB Rd PS 
(upgrade of existing 6" FM) 

0 0 0 0 0 3,000,000 0 0 0 0 0 

VIDALIA 221955-01 CWSRF 55 Yes 4,562,327 4,570,000 500,000 0 No 212 

Upgrade 2 existing lift stations 
(Azalea St. & Treatment Pond); 
install a new pump stations; 
upgrade aeration at the 
treatment pond. 
Azalea St. LS - needs to be 
doubled in size to handle increase 
flows during high river levels. 
New Azalea St. Emergency pump 
station & FM. 
Treatment Pond LS - needs 
upgrades to handle high flows & a 
generator 
Pond Aeration to replace 8 
aerators with low pressure, high-
volume aeration, which will also 
reduce electricity consumption 

731,200 0 3,381,800 0 0 0 0 0 0 457,000 0 

BOSSIER CITY 221105-01 CWSRF 54 Yes 5,000,000 5,000,000 0 0 No 212 

SSO Correction: Install new Pump 
Station and 12" FM down Shady 
Grove to Red River WWTP.  This 
will intercept and relieve loads on 
existing Shady Grove and Bellaire 
pump stations.  The sewer shed 
experiences SSO events because 
of the overloading and have been 
validated based on hydraulic 
modeling. 
OSDS Consolidation: This project 
will also enable Plantation Trace 
MHP to consolidate into Bossier 
City system.  The MHP currently 
has mini-treatment systems for 
each residence. 

0 0 0 0 550,000 4,450,000 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 34  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

CADDO-
BOSSIER PORT 
COMMISSION 

221950-01 CWSRF 54 No 5,905,060 6,500,000 0 0 No 212 

Caddo-Bossier Port Commission 
consolidation to City of Bossier 
City Red River WWTP; project 
includes approx. 4,850 LF of 20" 
directionally drilled sewer force 
main under Red River and about 
200 LF of 18" DI force main over 
the Caddo Levee system. 

0 0 0 0 0 6,500,000 0 0 0 0 0 

KENNER 221861-01 CWSRF 54 Yes 4,000,000 4,000,000 0 0 Yes 212 

Replace existing Lift Stations at 
25th & Helena St. and 25th & 
Salem St; Rehab existing lift 
station at Jackson St.  The 
improvements include new 
pumps, discharge piping, control 
panel with generator hookup and 
pump outs for each LS.  These LS 
improvements will help eliminate 
overflows during wet weather 
conditions. 

0 0 0 4,000,000 0 0 0 0 0 0 0 

ALBANY 221957-01 CWSRF 53 No 2,065,156 1,200,000 0 0 No 212 

Sewer Expansion Project along LA 
43: Install about 4,000 LF of 8" 
gravity line along Hwy LA 43 and 
tie-in to existing 8" gravity sewer.  
Upgrade existing lift station 
pumps at Charles King Rd.   
Install about 2,500 LF of 8" gravity 
sewer along Prokop Rd; New Lift 
Station with about 2,500 LF of 4" 
FM to discharge at existing lift 
station.   
Install 2 new aerators at WWTP. 

0 36,000 0 24,000 1,020,000 120,000 0 0 0 0 0 

Pointe Coupee 
Parish Sewer 
Board District 1 

221946-01 CWSRF 53 Yes 1,321,000 1,321,000 0 0 No 212 

Regional Consolidation project: 
abandon Sewer District 3A (Delta 
Place) and Sewer District 6 
(Mandela) treatment plants and 
install interceptor sewer to 
transfer flows to Sewer District 1 
oxidation pond.  Restore 
oxidation pond to original design 
capacity.  Rehab 3A & 6 pump 
stations and manifold force main. 

277,410 0 0 0 0 1,043,590 0 0 0 0 0 

St. Landry 
Parish 
Government 

221951-01 CWSRF 53 Yes 2,320,055 2,320,055 1,750,000 0 No 212 

Sewer Expansion includes new 
collection system, new pump 
station, and upgrade to existing 
WWTP to add approximately 61 
customers 

0 232,005 0 0 2,088,050 0 0 0 0 0 0 

ST. TAMMANY 
PARISH 

221956-01 CWSRF 53 No 7,000,000 7,000,000 0 0 No 212 

Goodbee area expansion; 
construct phased 700,000 gpd 
WWTP, but only construct phase 
1 (350,000 gpd) treatment train 
until population growth reaches 
need for second phase. 

0 7,000,000 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 35  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

SUNSET 221964-01 CWSRF 52 Yes 3,300,000 3,300,000 300,000 0 Yes 212 

Phase 1 of the project includes 
dredging the existing pond (of up 
to 24" of accumulated sludge) in 
order to return pond to original 
cross-section / capacity. 
Phase 2 includes rehabilitation to 
the WWTP by retrofitting facility 
with LemTec Biological Treatment 
Process which includes dividing 
the pond using a hydraulic 
baffling system; installing a 
LemTec modular cover over a 
portion of the pond, adding 
aerators in the partial mix cells, 
constructing a LemTec Polishing 
Reactor, replacing existing UV 
disinfection, rehab effluent pump 
station, and install a new diesel 
generator.  Phase 2 of the project 
is intended to be co-funded with 
Water Sector funds. 

0 3,300,000 0 0 0 0 0 0 0 0 0 

ELIZABETH 221952-01 CWSRF 51 Yes 1,340,000 1,340,000 1,340,000 0 No 212 

Construct new extended aeration 
WWTP (0.085 MGD); extend 
collection system to include 
approx. 70 additional residences; 
upgrade/rehab lift stations 
(replace pumps, controls, etc.) 

0 804,000 0 536,000 0 0 0 0 0 0 0 

URANIA 221286-01 CWSRF 51 Yes 4,330,000 4,330,000 1,300,000 0 No 212 

Install new 0.35 MGD WWTP 
(replacement) with precast 
concrete basin and new 200 kW 
generator at the WWTP; five new 
generators at each lift station.  
Effluent limits to remain 30 mg/L 
BOD5 & 30 mg/L TSS with same 
discharge location 

3,853,700 0 0 476,300 0 0 0 0 0 0 0 

HORNBECK 221227-01 CWSRF 49 Yes 1,500,000 1,500,000 750,000 0 No 212 

WWTP Replacement, includes 
abandoning the Rock-Reed filter 
system and replacing with 
mechanical system; No plant 
capacity expansion; existing pond 
will be used for overflow 

0 1,500,000 0 0 0 0 0 0 0 0 0 

MARINGOUIN 221427-01 CWSRF 49 Yes 800,000 800,000 800,000 0 Yes 212 

Rehab existing WWTP final 
clarifier internal equipment 
including, but not limited to 
electric drive motor, influent 
baffle, feed well, rake arms and 
supports, etc.  Also, rehab 
existing 
chlorination/dechlorinateion 
equipment and replace fiberglass 
shelter.  Remove & Replace 
existing 3 floating aerators. 

0 800,000 0 0 0 0 0 0 0 0 0 

OAK GROVE 221945-02 
CWSRF + 

OSG 
49 No 480,000 90,560 90,560 0 No 212 

Gravity System rehabilitation due 
to I/I; project includes 
replacement of gravity sewer 
mains via pipe bursting; rehab lift 
stations; smoke testing & video of 
existing gravity mains. 

0 0 90,560 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 36  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

OLLA 221916-01 CWSRF 49 Yes 2,000,000 2,000,000 1,300,000 0 Yes 212 

Construction of facultative, 
aerated lagoon within existing 
oxidation pond.  Existing pond to 
be dredged, and new interior 
baffles installed.  New equipment 
to include a floating insulated 
cover, baffles, mixing system, 
primary aeration system with 
pad, polishing reactor with 
secondary aeration system, and 
associated electrical, piping, and 
related items. 

0 2,000,000 0 0 0 0 0 0 0 0 0 

SICILY ISLAND 221331-01 CWSRF 49 Yes 766,180 766,180 766,180 0 Yes 212 

Inner Pond wall levee repair; 
Aeration Upgrade; Replace pond 
curtains; chlorine apparatus 
improvements. 

0 704,886 0 0 0 0 0 0 0 61,294 0 

JEANERETTE 221607-01 CWSRF 47 Yes 10,368,500 4,400,000 500,000 0 No 212 

New headworks with mechanical 
screen, new grit removal, new 
parallel SBR, new disinfection 
facilities, new aerated sludge 
holding basin, new sludge drying 
beds, new equalization basin, 
new effluent pump station and 
influent pump station 
modifications.  New plant located 
on a higher elevation to address 
100-yr flood elevation.  Also, new 
access road. 

0 4,400,000 0 0 0 0 0 0 0 0 0 

SLIDELL 221146-01 CWSRF 47 Yes 4,500,000 4,500,000 0 0 Yes 212 

Rehab 3 lift stations (including, 
but not limited to: new pumps, 
discharge piping, control panels, 
emergency pump outs, etc.) 
within disadvantaged areas.  
These improvements will help 
eliminate SSO during wet weather 
events.  Project also includes 
lining about 190 sewer manholes. 

0 0 2,700,000 1,800,000 0 0 0 0 0 0 0 

GRAMBLING 221058-01 
CWSRF + 

OSG 
40 Yes 847,000 847,000 547,000 0 No 212 

Renovation of multiple existing 
lift stations and gravity system 
components as well as 
replacement of select force mains 

0 0 0 847,000 0 0 0 0 0 0 0 

CONCORDIA 
PARISH 
SEWERAGE 
DISTRICT #1 

221966-01 CWSRF 38 Yes 2,518,920 500,000 500,000 0 Yes 212 

Sewer treatment improvements 
including construction of a 
facultative lagoon system with 
primary and secondary diffused 
aeration system, insulated cover, 
baffles, polishing reactor, chlorine 
contact chamber, rehabbed gas 
chlorine system, dredging primary 
cell, site work and associated 
items.  Tertiary filter shall be 
decommissioned. 

0 500,000 0 0 0 0 0 0 0 0 0 

JONESBORO 221732-01 OSG 34 Yes 1,230,000 750,000 0 0 Yes 212 

Proposal to clean & CCTV 
approximately 20,000 LF of 
gravity mains suspected of having 
I/I issues and correct defects with 
point repairs, CIPP lining and pipe 
replacement.  Also, upgrade & 
provide 2nd pump to about 18 lift 
stations. 

0 0 750,000 0 0 0 0 0 0 0 0 

LSU AgCenter 221948-01 CWSRF 25 No 400,000 400,000 400,000 400,000 No 319 

Install trash-traps @ two project 
locations: Capital Lakes (2 
devices) & Burden Museum & 
Garden (1 device) 

0 0 0 0 0 0 0 400,000 0 0 0 

St. Landry 
Parish 
Government 

221949-01 CWSRF 25 Yes 500,000 500,000 500,000 0 No 319 

Roadway ditch excavation to 
facilitate proper drainage 0 0 0 0 0 0 500,000 0 0 0 0 

                                              



Louisiana Clean Water State Revolving Fund Program 

 

Page | 37  
 

 

Borrower 

Loan 
Number 

Program 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforc
ement 

Type of 
Project 

212, 
319, 
320 Project Description 

Secondar
y 
I 

Advanced 
II 

Infiltration/I
nflow 
III-A 

Sewer 
Rehabilitati

on 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwat
er VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

Totals:         239,924,271 215,628,827 21,787,590       Needs Category Subtotals: 43,810,510 57,761,328 6,941,110 80,434,945 4,408,050 15,854,590 500,000 400,000 0 5,518,294 0 

Future 

Funding 
                    

  
                      

Golden 
Meadow 

221960-02 CWSRF 122 Yes 2,800,900 0 0 0 No 212 

Sewer System Expansion: extend 
collection system to Pershing 
Street consisting of about 3,400 
LF of gravity main.  Expansion of 
existing WWTP by 30,000 gpd. 

0 0 0 0 0 0 0 0 0 0 0 

VILLE PLATTE 221953-01 CWSRF 55 Yes 15,000,000 0 0 0 Yes 212 

Propose to rebuild/construct new 
WWTP; 2 intra-channel clarifiers 
removed / replaced w/ traditional 
external clarifiers, new RAS 
pumps, & electrical.  Sludge 
removed from basins.  Grit 
chamber to be rebuild or 
replaced w/ electrical & controls.  
Replace auto bar screen, 
electrical & controls.  Replace 
influent pumps, all internal piping 
and electrical.  Chlorinator & 
Sulfurnator to be replaced with 
electrical and controls.  4 brush 
rotors to be replaced.  Gates in 
CCC to be rebuilt or replaced.  A 
new SCADA system to be 
installed.   

0 0 0 0 0 0 0 0 0 0 0 

ASSUMPTION 
PARISH POLICE 
JURY 

221962-01 CWSRF 47 Yes 300,000 0 0 0 No 212 

Install new 5,000-8,000 gpd 
treatment plant with a 5,000 gpd 
storage tank and metering 
system.  The discharge would 
flow to a drainage ditch, thence 
to Baker Canal. 
{This would disconnect and 
disassociate the Community 
Center sewer from the 
Assumption Parish High School 
(next door) which currently treats 
the Community Center 
wastewater. 

0 0 0 0 0 0 0 0 0 0 0 

  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 38  
  
  
  

EXHIBIT 2: ADMINISTRATIVE EXPENSES – STAFFING LIST & BUDGET  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 39  
  
  
  

Administrative Expenses 

 

PART 1 - STAFFING LIST

as of July 15, 2023

LOUISIANA CWSRF  ANNUAL EST. CWSRF PERSONNEL INDIRECT

STAFF LISTING SALARY RATE WORKYEARS COST 63.34%